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m CUB LEVELING Al:; GRADING BLADE m

A-27156

LEVELING AND GRADING BLADE MOUNTED IN FRONT POSITION

(Tractor Equipped with Touch Control)
Built 1949 and Since
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m CUB LEVELING AND GRADING BLADE *

A-27157

LEVELING AND GRADING BLADE MOUNTED BENEATH THE TRACTOR
(Tractor Equipped with Touch Control)
Built 1949 and Since
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M __CUB LEVELING AND GRADING BLADE m

MOUNTING FRAME AND REAR LIFTING ROD
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REP. HO. PART HUMBER CESCRIFTION YEAms

[ 650 268 R2 PLATE, $UPPORT, AXLE BRACE 4g-

13 319 R1 BOLT, MACHINE, SJE-IINE x 1-3/4" (2 vsco)
2 B50 261 RI | BRACE, AxLE, LEFT kg-

13 319 RI BOLT, machime, S5/8-11NC x 1-3/8" (2 useo)

13 361 RI BOLT, MACHIHE, 5/B-11NC x 2-1/h"

11§ 820 NUT, wEm., 5/8-11NC (3 vsen)

103 325 RI WASHER, Lock, 5/B" (3 usen)
3 650 145 RI HANGER, FROWT AXLE Lg-
4 650 140 RI SPACER; AALE MANGER BOLT 43
5 650 292 RA1 | LEVER, LiFmime (veLpeo assemeLY) T8

13 76 RI BOLT, macuine, S5/8-1INC x 12"

LR NUT, WEk., 5/8-11NC

108 638 PiN, cotrer, 316 x 1=1/8"

H 2 M8 PIN, sTo-HD., 5/8 x 2"

103 325 WASHER, Lock, 5/B"

106 267 WASHER, PLain, |=3/8" 0.0. x 11/16™ 1.0, & 10 e, (2 usto)
[ 650 260 RI BRACE, AXLE, RiGHT ig-
T 650 2682 Ra BUSHIMG, LIFTING LEVER 459.
8 £50 793 R9l |ROD, LiFTiNG, REAR (WELDED ASSEMBLY) To-
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CUB LEVELING AND GRADING BLADE

LIFTING ARMS AND FRONT LIFTING ROD
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REF. NO. PART NUMBER DESCRIFTION vmans
I 650 13 RI AXLE, PivoT ITH
103 420 * PiN, corten, LM x 1-1/2" [2 vseo)
2 &50 138 RI BRACKET, MOUNTING AXLE TR
13 319 RI BOLT, WacHing, 5/8-11NC = 1-3/4" (2 wsen)
114 Beo WUT, HEx.; S/B-11HC (2 vsee)
103 325 WASHER, rocw, 5/8" (2 usen)
3 £50 291 R9I ARM, LIFTING {WELDED ASSEMBLY) bg-
4 Z50 270 Rl GUIDE, SUPPORT ANGLE [TH
13 378 RI BOLT, macwime, 1/2-13HC x 2-1/2" [ usee)
1 7T MUT, Wex., I/2-13MC (4 wsen)
103 323 WASHER, Loce, |/2" (4 usen)
5 £50 284 RI BUSHIMG, LIFTING STRAP ‘ TH
13 3% R BOLT, macHing, 1/2-13NC x 2-3/4" (2 vseo)
11k 774 NUT, HEX., |/2-138C (2 usen)
103 323 WASHER, LoCH, [f2" (2 usep)
&5 083 RI WASHER, rLAT moump WoLe, I7/3" 1.D. x 1-1/32" 0.0, x 18 cs. (2 usen)
[ £50 272 RI STRAP, LIFTING, FROWT, LEFT 45-
T £50 286 RI SPACER, BELLCRANK EXTENSION k9-
] EﬁU 290 R93 | EXTENSION, BELLERANK [weLden ABSEMBLY) ’I?-
13 471 RI BOLT, macuiye, 5/8-11MC x 3-3/4"
114 B2o NUT, mex., 5/8-11NC
103 25 WASHER, vocx, 5/B"
9 £50 271 RI STRAP, LIFTING, FRONT RIGHT 59
108 638 PIN, correr, 3/16 x |1 /8"
H 2 BoB

PIN, ste—np., 5/8 « 2"




CUB LEVELING AND GRADING BLADE

BLADE AND RELIEF SPRING
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A-232254
REF. NO. FART HUMBER DESCRIFTIOMN TEARSE
e
| 650 294 R PIM, |HDEX 45-
2 650 289 R4 | AMGLE, suPPORT BLAGE (WELDED ASSEMBLY) 4g.
103 419 PIN, cotter, |/4 x 1-1/8" (2 usep)
PO 28 729 PIN, sto-un., 3/ x 1-3/4" (2 wsen)
3 650 283 R2 BUSHING, TIE PLATE hg-
13 340 R BOLT, WAcHINE, 5/8.1INC x 2"
115 820 MUT, HEX., 5/8-11NC
103 ¥5 WASHER, vLock, 5/8"
[ 650 |34 RI ROD, SUPPORT SFRING h?. _
218 b5 MUT, JAM, HEX., |=-BNC (2 usep)
103 ko7 PIMN, coTTER, 3/16 % I
Q@ 1 270 PIN, 3TD=HD., |/2 x 1-8/16"
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CUB LEVELING AND GRADING BLADE

REF. HO. PART HUMBER DESCRIFPTION w
BLADE AND RELIEF SPRING—Continued
] £50 295 R2 BAR, ADJUSTER ITH
12 866 RI BOLT, CARRIAGE, DLD., |/2-13HC x 1-34"
L &l NUT, WomrseD, |/2-13NC
103 315 PIN, coTTER, 32 x 1-1/4"
[ 650 161 RI SPRING, mel)Eer L4g-
1 650 274 1 | sHoOE TH
15 D]li Rl BOLT, CARRIAGE, If2-|3m X |—3|."'B" (2 uvsesn)
118 774 MUT, wex., 12" (2 useo)
103 323 WASHER, Lock, IJ2" (2 usen)
B Ejﬂ 268 R92 | BLADE (weELOED aSSEmBLY) 1*5'-
9 650 150 R3 EDGE, cuTTine TH
3 15 017 RI BOLT, cARmiAGE, |/2-13NC x 1-1/8" {5 usen)
115 774 NUT, wex., |/2-13MC (5 usen)
103 323 WASHER, voce, 1/2" (5 useo)
SNOW EXTENSION PLATE ATTACHMENT (Special)
REF. WO, m DESCRIFPTION BERIAL NUMBER '-"'P-D
1 650 k49 RI | PLATE, awow EXTENSION lg-
15 017 RI BOLT, carriaee, I/f2 x 1-1/8" (5 vsee)
11k 77h MUT, Wex., 1f2" (5 useo)
103 323 WASHER, Lock, |/2" (5 usec)
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